samranas. FCC RF Test Report Report No. : FR480902C

11BE40MIMO_Ant0_2437

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 12,06 dB @ RBW 100 kHz

> Att a0de SWT 758 us @ VBW 300 kHz  Mode Auto FFT
Count 100/100

(@ 1Pk view

M1[1] 3.94 dBm
2.4544780 GHz
20 dBm

10 dBm

1
0 dem PN P YRR 1 0 VS DR IS S O 11 Y I PR nJ.WAvk L, Ln

-10 dBm [

-50 dBm

-60 dBm

CF 2.437 GHz 691 pts Span 57.24 MHz

Date: 17.AUG.2024 05:37:34

11BE4AOMIMO_Ant2_2437

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 12,17 dB @ RBW 100 kHz

o Att 30 dB SWT 75.8 s @ VBW 300 kHz Mode Auto FFT
Count 100/100
(@ 1Pk view
M1[1] 4.52 dBm
2.4320090 GHz|
20 dBm
10 dem T
o ol bk b b AL o L bt g L L

-10 dBm
-20 dem ﬁl{f H*
-40 dBm ‘\1\!\“‘ |

\V"’V-U\r
-50 dBm
-60 dBm
CF 2.437 GHz 691 pts Span 57.48 MHz
n
) J T
Date: 17.AUG.2024 05:39:47
Sporton International Inc. (ShenZhen) Page Number . A76 of 142

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



saroniis. FCC RF Test Report

Report No. : FR480902C

11BE40MIMO_Ant0_2452

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Offset 11,97 dB @ RBW 100 kHz
SWT 75.8 ps @ VBW 300 kHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

4.27 dBm
2.4695150 GHz

10 dBm

N i s

Ao i ol q

0dem [ Lt vy
-10 dBm

gl Lo

M1
Ll
T

-20 dém

M

-30 dBm
WM

-50 dBm

-60 dBm

CF 2.452 GHz

691 pts

Span 57.36 MHz

1

Date: 17.AUG.2024 05:4

2:14

11BE4AOMIMO_Ant2_2452

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Offset 12,07 dB @ RBW 100 kHz
SWT 75.8 ps @ VBW 300 kHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

3.79 dBm
2.4369750 GHz

10 dBm

L1

M1

| PRI T O 1 T W Y
<t

A bbb

Aol

Jolige

I
0 dBm r‘- P
-10 dBm

-20 dBm

ww
40 dBm

",

-50 dBm

-60 dBm

CF 2.452 GHz

691 pts

Span 57.36 MHz

1

Date: 17.AUG.2024

05:4

4:42

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG

Page Number . A77 of 142



s ss. FCC RF Test Report Report No. : FR480902C

Band edge measurements

Test Result

TestMode |Antenna|ChName|Freq(MHz) Reflevel Result Limit Verdict
[dBm/100KHZ] | [dBm/100KHz] | [dBm/100KHz]

Ant0 Low 2412 8.41 -34.69 <-21.59 PASS
116-51S0 Ant2 Low 2412 8.66 -36.58 <-21.34 PASS
Ant0 High 2462 8.74 -32.14 <-21.26 PASS
Ant2 High 2462 8.29 -30.63 <-21.71 PASS
Ant0 Low 2412 10.21 -31.42 <-19.79 PASS
11B-CDD Ant2 Low 2412 10.34 -33.74 <-19.66 PASS
Ant0 High 2462 10.69 -42.24 <-19.31 PASS
Ant2 High 2462 10.47 -43.24 <-19.53 PASS
Ant0 Low 2412 7.90 -29.02 <-22.1 PASS
11IN20MIMO | Ant2 Low 2412 7.65 -26.45 <-22.35 PASS
-CDD Ant0 High 2462 7.54 -31.78 <-22.46 PASS
Ant2 High 2462 7.98 -42.28 <-22.02 PASS
Ant0 Low 2422 4.01 -37.28 <-25.99 PASS
11IN4OMIMO | Ant2 Low 2422 3.92 -28.08 <-26.08 PASS
-CDD Ant0 High 2452 4.08 -37.58 <-25.92 PASS
Ant2 High 2452 3.97 -38.12 <-26.03 PASS
Ant0 Low 2412 8.51 -33.97 <-21.49 PASS
11BE20MIMO| Ant2 Low 2412 7.84 -24.87 <£-22.16 PASS
-CDD ANt0 High 2462 8.63 -30.09 <-21.37 PASS
Ant2 High 2462 8.68 -40.49 <-21.32 PASS
Ant0 Low 2422 3.90 -36.73 <-26.1 PASS
11BE40OMIMO| Ant2 Low 2422 4.88 -26.82 <-25.12 PASS
-CDD Ant0 High 2452 4.27 -33.04 <-25.73 PASS
Ant2 High 2452 3.79 -37.92 <-26.21 PASS
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Conducted Spurious Emission

Test Result
FregRange ReflLevel Result Limit .
TestMode | Antenna  Freq(MHz) |~ 1™ | 148 m/100KHZ] | [dBm/100KHz] | [dBm/100KHZ]|  ETa"Ct
30~1000 8.41 -44.43 <-21.59 PASS
Anto 2412 1000~26500 8.41 -35.6 <-21.59 PASS
30~1000 8.66 -44 91 <-21.34 PASS
Ant2 2412 1000~26500 8.66 -35.35 <-21.34 PASS
30~1000 8.56 -45.28 <-21.44 PASS
Ant0 2437
11G-SISO " 1000~26500 8.56 -36.11 <-21.44 PASS
ARt 2437 30~1000 8.44 -45.58 <-21.56 PASS
1000~26500 8.44 -35.78 <-21.56 PASS
30~1000 8.74 -45.12 <-21.26 PASS
Anto 2462 1000~26500 8.74 -35.95 <-21.26 PASS
30~1000 8.29 -45.68 <-21.71 PASS
Ant2 2462 1000~26500 8.29 -35.84 <-21.71 PASS
30~1000 10.21 -45.48 <-19.79 PASS
Anto 2412 1000~26500 10.21 -35.92 <-19.79 PASS
30~1000 10.34 -45.43 <-19.66 PASS
Ant2 2412 1000~26500 10.34 -35.75 <-19.66 PASS
30~1000 11.58 -45.34 <-18.42 PASS
A 2437
11B-CDD nto 3 1000~26500 11.58 -35.7 <-18.42 PASS
At 2437 30~1000 11.52 -45.04 <-18.48 PASS
1000~26500 11.52 -36.04 <-18.48 PASS
30~1000 10.69 -45.46 <-19.31 PASS
Anto 2462 1000~26500 10.69 -35.09 <-19.31 PASS
30~1000 10.47 -45.97 <-19.53 PASS
Ant2 2462 1000~26500 10.47 -35.35 <-19.53 PASS
30~1000 7.90 -44.85 <-22.1 PASS
A 2412
nto 1000~26500 7.90 -35.44 <-22.1 PASS
30~1000 7.65 -45.6 <-22.35 PASS
Ant2 2412 1000~26500 7.65 -35.29 <-22.35 PASS
~ - <-
ARtO 2437 30~1000 7.86 45.83 <-22.14 PASS
11N20MIMO 1000~26500 7.86 -35.89 <-22.14 PASS
-CDD 30~1000 6.81 -45.81 <-23.19 PASS
Ant2 2437 1000~26500 6.81 -34.92 <-23.19 PASS
30~1000 7.54 -45.07 <-22.46 PASS
Anto 2462 1000~26500 7.54 -36.4 <-22.46 PASS
30~1000 7.98 -45.35 <-22.02 PASS
Ant2 2462 1000~26500 7.98 -35.84 <-22.02 PASS
30~1000 4.01 -45.35 <-25.99 PASS
A 2422
nto 1000~26500 4.01 -36.08 <-25.99 PASS
30~1000 3.92 -44.75 <-26.08 PASS
Ant2 2422
11N_10DMDIMO nt 1000~26500 3.92 -35.91 <-26.08 PASS
30~1000 4.34 -45.64 <-25.66 PASS
Ant0 2437
1000~26500 4.34 -36.07 <-25.66 PASS
Ant2 2437 30~1000 5.07 -44.86 <-24.93 PASS
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1000~26500 5.07 -35.86 <-24.93 PASS
30~1000 4.08 -44.7 <-25.92 PASS
Anto 2452 1000~26500 4.08 -35.91 <-25.92 PASS
30~1000 3.97 -45.44 <-26.03 PASS
Ant2 2452 1000~26500 3.97 -34.99 <-26.03 PASS
30~1000 8.51 -45.74 <-21.49 PASS
Anto 2412 1000~26500 8.51 -35.74 <-21.49 PASS

30~1000 7.84 -45.52 <-22.16 PA
Ant2 2412 1000~26500 7.84 -35.94 <-22.16 PA:?

~ . -45. <-21.
11BE20MIMO Anto 2431 103000~120605000 322 -gzié Siig; Eﬁ:g
-CDD 30~1000 8.83 -45.34 <-21.17 PASS
Ant2 2431 1000~26500 8.83 -35.17 <-21.17 PASS
30~1000 8.63 -44.55 <-21.37 PASS
Anto 2462 1000~26500 8.63 -35.61 <-21.37 PASS
30~1000 8.68 -45.43 <-21.32 PASS
Ant2 2462 1000~26500 8.68 -36.1 <-21.32 PASS
30~1000 3.90 -45.15 <-26.1 PASS
Anto 2422 1000~26500 3.90 -35.11 <-26.1 PASS
30~1000 4.88 -45.13 <-25.12 PASS
Ant2 2422 1000~26500 4.88 -35.83 <-25.12 PASS
~ . -45. <-26.

ool A0 | 207 [t ss | e | coote | puse
-CDD 30~1000 4.52 -45.21 <-25.48 PASS
Ant2 2431 1000~26500 452 -35.59 <-25.48 PASS
30~1000 4.27 -44.75 <-25.73 PASS
Anto 2452 1000~26500 4.27 -36.75 <-25.73 PASS
30~1000 3.79 -45.19 <-26.21 PASS
Ant2 2452 1000~26500 3.79 -35.88 <-26.21 PASS
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